
Zero emissions systems in food processing industry 

 
Uyen Nguyen Ngoc* and Hans Schnitzer 

 

 

Institute for Process Engineering (IPE) 

Graz University of Technology 

Inffeldgasse 21a, A8010, Graz, AUSTRIA 
 

uyennn@sbox.tugraz.at , hans.schnitzer@tugraz.at 
 

 
Abstract 
 

The food processing industry is part of an interlinked group of sectors. It plays an important role in the 

economic development of every country. However, a strongly growing food processing industry greatly 

magnifies the problems of waste management, pushing the management of waste (solid, gas and liquid) as 

well as pollution to the forefront of environmental challenges. While concepts to minimize, reuse and recycle 
[...]
food storage. Freezing operations require a large 

portion of electricity used by industries.  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Figure 4   Zero emissions pineapple canned processing industry 

 

 

Outputs: Fertilizer and biogas: corresponding to 

input materials of production capacity, outputs from 

sectors of the canned pineapple production were 

waste (solid and liquid), odors, and air-polluted 

exhausts. However, the effects on the environment  

and human population by exhausts from the process 

were not serious. The compositions of solid waste 

consist of waste from COFIDEC (7.2ton/day) and 

the others (23.0ton.day). In AIZES model, the 

system outperforms its design goals by a significant 

margin, for instance all waste from the pineapple 

production process is used as input substrates, or the 

use of treated wastewater as supply water for mixing 

substrates (waste and manure) in anaerobic 

digestion. Biogas conversion was efficient through 

the experiments regarding pineapple substrate was 

very high and the methane was generating more than 

anticipated (value was 79.55%) [10]. If it is possible, 

inside the factory the gas is combusted in oil boilers, 

which transfers the thermal energy to oil-carrying 

 

Cassava root  

Yield 
(1 hectare) 

 

Digestive 
residues 

Fertilizer 
(9.7ton/day) 

 

Sludge tank  

 
Effluent  

  

Cassava 
packages  

Process 

Cassava waste, 
pulps, peels, 

residues 
(180 – 200kg/ton) 

 

B
io

g
a
s
  

(2
2

,0
0
0

m
3
 –

 2
8
,0

0
0
m

3
/d

a
y

) 

 

 

Digester  
 

Anaerobic fermentation 

 

Wastewater 
treatment plant 

  

Collection cassava pulp for 
poultry and cattle 

Bio-cycle process 

 

Manufactured foods 

Harvest 
Transportation 

(30 – 40ton/ha) 

Trimming 

Washing 

WSEAS TRANSACTIONS on
ENVIRONMENT and DEVELOPMENT

Uyen Nguyen Ngoc, Hans Schnitzer

ISSN: 1790-5079 321 Issue 4, Volume 4, April 2008



Irrigation  

 

 

 Biogas production  

Recycled water   

72 - 100m3/day 

200 - 250m3/day 

Water 
300 – 350m3/day 

20 – 25m3/ton 

Production 

media inside the combustion chamber, for instance 

the boiler for sugar water or sterilization. The 

avoided cost for external energy supply are an 

efficient part of business – rationale for 

implementing the AIZES in this case. The sludge 

from fermentation can be used as plant fertilizer. 

That offers cost savings in company owned or 

plantings or market potential for external use. 

 
4.4. Material and energy balances 
 

Material balances are fundamental to control 

production processes, particularly in the control of 

product yields. The calculation of material balances 

is based on material, waste, wastewater and energy 

in the process. Material balance in this case study is 

formulated according to the law of conservation of 

mass. The basic formula is:   

 

Massin = Massout   + Massstored  + Masslost 
 

Raw materials = products + wastes + stored 

materials + losses 
 

ΣmR  =  Σmp  + Σmw  + Σms  + ΣmL 
 

In which: 

ΣmR = mR1 + mR2 + mR3 + ... + mRn  :  Total raw materials    

ΣmP  =  mP1 +  mP2  +  mP3  +  …..  + mPn: Total products           

Σmw  = mw1 +  mw2  +  mw3  +  …..  + mwn :   Total wastes              

Σms  =  ms1  +  ms2  +  ms3  +  …..   + msn : Total stored 

products 

ΣmP  =  mL1 +  mL2  +  mL3  +  …..  +  mLn :  Total losses are 

unidentified materials. 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

Figure 5   Flowchart considered for material balances in AIZES 
 

 
Material balances: on AIZES are calculated for 

mass-in and mass-out in the pineapple production 

processes, simulated in Figure 5. 
 

Mass in  
 

Water = ΣmWater  =  mcleaning 1 +  mwashing 2  +  mwashing 3  +  

mwahing can  + mfilling +  msterilization  +  mcooling   
 

Basic 1m3 of water = 1000kg 

Water consumption for all process and cleaning 

equipment and tools : ΣmWater + mothers = 350m3/day 

Chlorine: ΣmCl = mcl,W.W.T.P + mCl,process =  300kg/year  

Pineapple waste = 7.26 - 30ton/day 

Calcium hydroxide: mCa(OH)2, process  = 40ton/year 

Sodium hydroxide: mprocess+ mWWTP = 200ton/year. 

 

Equalization tank  

 

Dissolved air 
flotation  

Rapid mixer  

 

Coagulation  

Extended eration  

Sedimentation 

AC tower  

 

Washing, cleaning 

 

Wastewater treatment 
system 

 

Cleaning 1 

Washing 2 

Filling  

Washing cans 

Washing 3 

Cooling  

Sterilization 

Other activities 

 

 

Digester  

Pineapple processing  

 

 

Screen 

Disinfection 

V = 2m3/ton 

V = 7m3/ton 

V = 2m3/ton 

V = 1.5m3/ton 

V = 2m3/ton 

V = 1m3/ton 

V = 1m3/ton 

V = 10m3/ton 

1m3/ton 

 

WSEAS TRANSACTIONS on
ENVIRONMENT and DEVELOPMENT

Uyen Nguyen Ngoc, Hans Schnitzer

ISSN: 1790-5079 322 Issue 4, Volume 4, April 2008



Energy input 
 

- FO oil 

- DO oil, 

- Electricity 

- Gas 

  

 

Product- Canned Pineapple  

Raw materials  

Total waste = ΣmR  +  Σmothers = 25 - 30ton/day 

Mass out 

Pineapple waste = Σmwhead+mwcore + mwpeel + mweyes 
 

Pineapple waste = ΣmR = 0.185 x 12 + 0.045 x 12 + 

0.24 x 12 + 0.125 x12 = 7.3ton/day 

Water for digester = Σmmixing= 72- 100m
3
/day 

Wastewater = ΣmWater =  mcleaning1 +  mwashing2  +  mwashing   

+  mwahing can  +  msterilization  +  mcooling  +  mothers  

Total wastewater = ΣmWater = 350m
3
/day 

Total substrate loading: ΣmRloading = 22ton/day 

Fertilizer = 30% x mdigestate residue  

Fertilizer mass = 0.30x (72+22 + 7.2) = 30.5ton/day. 
 

Energy balances 
 

Energy balances are normally not simple because 

they can be inter-converted, for instance mechanical 

energy to heat energy, but overall the quantities 

must be balanced. As mass conserved, energy 

coming into a unit operation on pineapple 

production can be balanced by energy coming out 

(electricity) and energy stored (thermal energy). In  
 

the factory, energy usage can be split up into various 

forms. For instance, electrical energy is used for 

power in the process and lighting. FO used for 

boilers, which generate stem for heating of sugar 

water in the filling stage. Besides, energy usage is 

used for the cooling tower and cooling the water 

supply system and for compressing air.  
 

Energyin  = Energystroed  +  Energyout    

Where: 
 

Energystored = ΣEE +  ΣES 

Energyout     = ΣEL  +   ΣEP 
 

ΣEe: Total energy entering the process 

ΣES: Total energy stored 

ΣEP Total energy leaving with the products 

ΣEL: Total energy lost to surroundings. 
 

Then:  
 

ΣEIn  =  ΣEe  + ΣEL  + ΣEs  + ΣEP 
 

Total energy entering for the process 

ΣEe  =  Ee1 +  Ee2  +  Ee3  + ….. + Een  = Ee cans + Ecleaning + 

Etrimming +  Ecoring  + Epeeling + Eslicing + Estrilization  + Ecooling  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 6   Flowchart considered for energy balance on canned pineapple production 

Cleaning 1 
(8.3 KWh/ton) 

Peeling  
(14.0 KWh/ton) 

Trimming 
(12.1 KWh/ton) 

Energy utility 

 

Coring 
(10.0 KWh/ton) 

 

Energy supply 
 

(198.5 KWh/ton) 

 
Slicing 

(10.5 KWh/ton) 

Sterilization  
(12.0 KWh/ton) 

Cooling 
(16.0 KWh/ton) 

Other activities 
(46.95 KWh/ton) 

Boilers 
(28.1l/ton) 

Fuel supplied 
 

(0.08l/ton) 

 

Electricity 

Steam  

Chilled water  

Electricity 

FO fuel  

supplied 

FO fuel  

supplied 

Fuel supplied  
 

(28.1l/ton) 

Production facility 

Energy conversion 

 
- Boilers 

- Chillers 

- Transformers 

- Cooling towers 

 

Energy utilization 
Electricity 

Electricity 

Electricity 

Electricity 

 

Heat output 
 

- Flue gas 

- Heat 

- Water vapor 

- Emissions 

 

Transportation and 
reparation 

 (0.08l/ton) 

 

WSEAS TRANSACTIONS on
ENVIRONMENT and DEVELOPMENT

Uyen Nguyen Ngoc, Hans Schnitzer

ISSN: 1790-5079 323 Issue 4, Volume 4, April 2008



Heat entering = heat in cans = weight of cans x tem. 

above datum x special heat 

For pineapple process, an autoclave consists of 1500 

cans. The weigh of each can is 80g. It is heated to an 

overall temperature of 100
o
C. And then it is cooled 

to 40oC before leaving the autoclave. 

Eheat in caning = 1500 x 0.08 x (100 – 40) x 0.5kJ/kgoC 

= 3.6.10
3
kJ 

The volume of each box is 353g. Quantity of boxes 

used for 1ton of the fruit is 2833 boxes.    

Eecans = Eheat  in caning x 2833/1500 = 3.6.10
3
kJ x 

2833/1500 = 6799.2KJ = 1.8kWh 

Total energy entering = ΣER = 1.8 + 8.3 + 12.1 + 

10.0 + 14.0 + 10.5 + 12.0 + 16.0 = 84.7KWh/ton 

Total energy store 

Es = Es1 + Es2  + Es3  + Esn = Es 80tonnes +  Es 50tonnes + Es primary 

frozen + Esfrozen + Es120tonne 

Total energy stored = ΣEs = (501.000 + 83.000 + 

70.000+33.000+ 28.000)/(360x6480) = 110KWh/ton 

Total energy leavings with products 

ΣEP = EP1 + EP2 + EP3 …+ EPn = EP1 + EPlighting + EPother act.  

Elighting   = 108,000/360 x 6480 = 0.05KWh/ton 

EPother =(202,000+475,000)/360x6480=0.29KWh/ton 

ΣEP = 0.05+0.29 = 0.34KWh/ton. 

 

Total energy lost to surrounds 
 

ΣEL  =  EL1 +  EL2  +  EL3  +  ELn = ELboilers +  ELprocess 

Radiation heat transfer losses at boiler: 

q1-2  =  ε1 x A1 x (T1
4 – T2

4)     

Where:  

ε1  : emissivity, ε1 = 0.8 

A1 : Surface area 

T1: is temperature measured at the surface. 

T2: is ambient temperature  

ELboiler= 0.293x11.900/1000= 3.49kwh/ton 
 

ELprocess  = 10% x 110 = 11kwh  

Total energy to process each ton product: 
 

ΣEIn  =  ΣEe  +  ΣEL  +  ΣEs  +  ΣEP 

ΣEIn = 84.7 + 3.49 + 0.34 + 110.0 = 198.53kwh/ton. 

 
4.5. Wastewater treatment system 
 

Pineapple fruit processing operations generate 

substantial amount of wastewater that is 

characterized by high organic content, high strength 

chemical oxygen demand (BOD: 12,000mg/l), bio-

chemical oxygen demand (COD: 5,000mg/l), total 

suspended (TS: 385mg/l), temperature of 30 - 45oC.  

 

TK-109

Waste Sludge

TK-203

TK-106

FS-102
Fine Screen

Effluent

Polymer (+)

Collecting Pit

DR-302

PAC Drum

DR-301

NaOH Drum

P

TK-103
DR-304

BF-205

TK-103

TK-204

Disposed

Polymer (+) Drum

DR-303
Polymer (-) Drum

P

Sludge

UASB Tank

Coagualation Tank

C

B

P

Influent

Polymer (-)

A

Waste Water

Deinfection Tank

TK-112

TK-108
Aeration Tank

AC-111
AC Tower

Back Wash

TK-107

NaOCl

Settle Tank

TK-105

TK-101
Equalization Tank

BS-100

TK-104

D P
Sludge

Bar Racks
P

BF-205

NaOCl Drum

TK-202
Measure Pit

TK-104
DR-305

TK-112

Recycle Sludge

TK-110

TK-201

Pumping Pit

D

Settle Sludge

P

C

TK-103

B

NaOH PAC

A

 

Figure 7   Bock diagram of pineapple wastewater treatment system 

WSEAS TRANSACTIONS on
ENVIRONMENT and DEVELOPMENT

Uyen Nguyen Ngoc, Hans Schnitzer

ISSN: 1790-5079 324 Issue 4, Volume 4, April 2008



A physical treatment method is applied first to 

remove coarse, debris and solid contaminants by 

letting the wastewater flow through bar rack. Then 

the wastewater flows into equalization tank to 

control hydraulic velocity, or flow rate through a 

wastewater treatment system. Wastewater is then 

pumped into the mixing tank and the coagulation 

tank to increase the removal of solids because with 

the addition of specific chemicals, solids become 

heavier than water gravity and will settle down. 
 

Aeration tank can be considered as biological 

phase in the wastewater treatment system to remove 

up to 90 percent of organic matter in the wastewater. 

Sedimentation tank is also called settling tank, a 

vessel in which solids settle out of water by gravity 

through pulling particles to the bottom of  the tank. 

It is installed after aeration tank.  
 

The UASB (up-flow anaerobic sludge blanket) 

and aeration tank can be considered as a biological 

phase in the system to remove up to 90 - 95% of the 

organic matter in the effluent. Then, the effluent 

flows to sedimentation tank. The sedimentation tank 

is also called settling tank, a vessel in which solids 

settle out of water by gravity through pulling 

particles to the bottom of  the tank. It is installed 

after the aeration tank, see figure of block diagram 7.  
 

Effluent from sedimentation tank is pumped into 

the activated carbon tower (AC) to pure the 

contaminant concentration through a bed of 

activated carbon, called a mass transfer zone. This 

‘mass transfer zone’ is defined as the carbon bed 

depth reducing the contaminant concentration from 

the initial to the final level, at a given flow rate. 

Carbon is used as an adsorbent to remove a large 

variety of compounds from contaminated waters or 

toxic pollutants. The adsorption is a natural process 

by which molecules of a dissolved compound collect 

on and adhere to the surface of an adsorbent solid. 

Although the effluent is treated, it contains many 

types of human enteric organisms that are associated 

with various waterborne diseases.  
 

Disinfection can selectively destruct the disease-

causing organisms in the effluent. The disinfection 

contact tank and the associated chemical dosing 

facilities will be designed to meet the E.coli criteria 

of ≤ 1000/100mL (geometric mean). The chemical 

used to eliminate bacteria in disinfection tank is 

NaOCL. NaOCl is pumped from NaOCl drum to 

efficient tank, where bacteria and E. coli are 

eliminated. The effluent is channeled into a clean 

water reservoir with a volume of 450m3/day and 

going to be used back as irrigation water for 

agriculture or plants in the company (350m
3
/day) 

and 100m3/day for digester, see figure 7. The 

calculation on tank and architecture of the citrus 

wastewater treatment system shows in the Table 1.  
 

 
Table 1   Tank and architecture of the citrus waste water treatment system 
 

 

Tank and architecture 
 

Quantity 
 

Dimension 
 

Material  

TK-101 

EQ. Tank 
1 Basin 7.0M (L) × 4.0M (W)× 3.0M (D)/ 2.5M(SWD) RC+ Epoxy Coating 

TK-103 

Mixing Tank 
1 Basin 2.0M (L) × 2.0M (W)× 1.5M (H)/ 1.5M(SWD) RC+ Epoxy Coating 

TK-104 

Coagulation Tank 
1 Basin 2.0M (L) × 1.5M (W)× 2.0M (H)/ 1.7M(SWD) RC+ Epoxy Coating 

TK-105 Settle Tank 
 

1 Basin 
3.0M (ψ) × 4.0M (D)/ 3.0M(SWD) RC+ Epoxy Coating 

TK-106 

Buffer Tank 
1 Basin 2.0M (L) × 1.5M (W)× 2.0M (D)/ 1.5M(SWD) Reforce Conrete 

TK-107 UASB Tank 1 Basin 4.0M (L) × 3.5M (W)× 4.0M (D)/ 5.0M(SWD) Reforce Conrete 

TK-108 

Extended Aeration  
1 Basin 5.5M (L) × 3.5M (W)× 4.5M (D)/ 4.0M(SWD) Reforce Conrete 

TK-109 

Sedimentation tank 
1 Basin 3.0M (ψ) × 3.0M (D)/ 3.0M(SWD) Reforce Conrete 

TK-110 Pumping Pit 1 Basin 1.5M (L) × 1.0M (W)× 4.0M (D)/ 4.0M(SWD) Reforce Conrete 

TK-112  

Disinfection tank 

1 Basin 

 
2.0M (L) × 1.0M (W)× 2.0M (D)/ 1.5M(SWD) Reforce Conrete 

TK-202 

Measure Pit 
1 Basin 1.0M(L)×1.0M(W)×1.0M(D)/0.8M(SWD)  

TK-204 Collecting Pit 1 Basin 2.0M(L)×2.0M(W)×1.5M(D)/1.5M(SWD) Reforce Conrete 
 

Notes:   L: the length, W: the width and D: dimension. 

Source: Own calculation. 

WSEAS TRANSACTIONS on
ENVIRONMENT and DEVELOPMENT

Uyen Nguyen Ngoc, Hans Schnitzer

ISSN: 1790-5079 325 Issue 4, Volume 4, April 2008



4.6. Anaerobic fermentation 
 

The method introduced in this AIZES to examine is 

anaerobic fermentation. In the digestion progress, 

organic matter is digested in the absence of air to 

produce methane, carbon dioxide and other trace 

compound. A digester consists of a mixing tank, 

sludge tank, an engine generator set and liquid 

storage. The digester is an in-ground concrete tank. 

The thick of the tank is made by concrete and coated 

by epoxy. When gas production has ceased, the 

digester is emptied and refilled with a new batch of 

raw materials.  
 

Retention time of fermentation is within 28 - 40 

days. Digester is sealed from the inside to prevent 

biogas leakage and insulated to maintain 

temperature. The separated liquids will flow to the 

concrete storage by gravity, where a liquid is 

centrifuged, and then the liquid is used as fertilizer. 